



Test Report

Applicant	TIDER IMP. & EXP.
Applicant Address	SPECTRUMLAAN 47 2665NM BLEISWUK THE NETHERLANDS
Sample Name	PVC
Type/ Model	①B610FR (1.09*30M, 150120) ②M270-1FR (3.2*75M, 150129)
Sample Received Date	Mar. 17, 2015
Test Period	Mar. 17, 2015 ~ Mar. 20, 2015
Test Requirement	According to the requirements of Cadmium in Annex XVII of Regulation (EC) No 1907/2006.

Test Item(s)	Test Method(s)	Test Result(s)
Cadmium Content	EN1122-2001	Pass

Complied by Yoko Ye Inspected by Kala Zhang Authorized by Mark Li
Mark Li/ Lab Manager



Test Component(s):

No.	Sample Serial No.	Test Component(s)
1	TR20150675001	B610FR (1.09*30M, 150120)
2	TR20150675002	M270-1FR (3.2*75M, 150129)

Photo(s):



1



2

TR20150675



Cadmium Content

Test Method(s): EN1122: 2001

Test Item(s)	MDL	Limit	Unit	Test Result(s)	
				1	2
Cadmium (Cd)	5	100	mg/kg	N.D.	N.D.

Remarks:

1. MDL = Method Detection Limit
2. N.D. = Not detected (<MDL)

The end of report